South Platte Water Renewal Partners
Full Process Description

Contents

HEAAWOIKS ...ttt ettt sttt et et e st e et este s et et e st e sseenseeseessesseensessesseensesseessenseassensenseensessenseans 2
PrimMary TIEALMENT .......eciiiiieiecte ettt ettt sttt te et e e et et e s be e e e s teeteeabesteessebeessessesseensesteessensesseensessenneas 3
Dissolved Air FIOtation TanKS (DAFT) ..ottt ettt e e s te e teste e s e be s s ensesbeensesteennans 4
ANGETODIC DIGESTION ...ttt b bt b et ettt et a e bt bt s b st et et et et e st ebeebenbeneennen 5
BENETICIAI USE ... eiiiiceeeieeieee sttt sttt e st st este s s e esaesaeesaestesseensesseessenseessensesseensessenseens 6
LI LN = U 1 ST 7
TIICKIING FIIEIS .ottt ettt ettt s te et s b e b e be s be e st e sbeebeesbesbaenbesbeeasetesbeensesteesaentesrnanes 7
[...]
SCADA programming. There is a high level override that will limit flow when a high level is detected in
the RA tank. Four variable-speed 30 hp Waste Secondary Sludge (WSS) pumps, three duty one standby,
remove solids from the Secondary Treatment process via withdrawal lines from the re-aeration tanks
(normal mode of operation). Solids can also be wasted from the effluent channel (know as Mixed Liquor,
or ML wasting). The waste sludge is transferred to the DAFT complex, where it is thickened prior to
digestion. The wasting rate is optimized to maintain the appropriate mass of solids in the system.

The WSS system relies on sludge inventory calculations for monitoring and control of sludge wasting. The
inventory of the RA and SCT tanks is calculated by multiplying the suspended solids concentration by the
number of online tanks and by the tank volume. SCT tanks are calculated using the concentration in the
effluent channel, while RA tanks are calculated using the WSS line (pulled from the RA tank). Total solids
in the system is calculated by adding the SCT and RA solids. Staff determines and inputs the setpoint value
for desired SRT within the system. The PLC will modulate the WSS pump(s) speed to maintain the
setpoint.

Five large multi-stage centrifugal blowers and one small blower, discharging into a common header are
staged to provide airflow to the RA/SCTs for mixing and oxygenation. The inlet valves to the blowers can
be adjusted to maintain pressure on the air header. A modulating blow-off valve will prevent the blowers
from entering a surge condition and provide additional capacity adjustment. Total blower capacity for the
five blowers is 40,500 scfm, 8,100 each. The capacity of the smaller blower is 3,210 scfm. The average air
flow demand is expected to be 15,600 scfm (two blowers) and the peak air flow demand is expected to be
34,500 scfm (4 blowers). Each blower is equipped with an equipment protective package to provide
shutdown and alarming for surge, vibration, and temperature.

Oxygen is required by these bugs to metabolize food for cell maintenance and growth. Although the bugs
need oxygen, some bugs can get along with less oxygen than others. Each bug must have a dissolved oxygen
of at least from 0.1-0.3 mg/L to function properly. So, it is important to maintain about 2 mg/L of D.O. in
the activated sludge so that the bacteria that are contained in the floc can get oxygen. If the DO is less than
2 mg/L, the bugs on the outside of the floc use the DO before it can get to the center of the floc. If this
happens, the bugs in the center may die causing the floc to break up.

Mixing is required to bring organisms, oxygen, and nutrients together, and to remove metabolic waste
products. If there is not enough mixing, proper treatment will not take place because of lack of contact

between the bugs, their food and oxygen. If too much mixing is provided, it can cause break up of floc or
formation of unstable floc particles.

Nitrifying Trickling Filters

10



Three nitrifying trickling filters (NTF's) provide ammonia removal to meet monthly variable effluent
limitations. Each NTF is 105-feet in diameter and contains 24 vertical feet of plastic cross-flow media. The
filters rest on a base of fill approximately 6 feet above grade to allow gravity flow from the NTF's to the
Denitrification Filters Influent Pump Station. NTF structural design allows routine flooding and
backwashing of the units to control nuisance organisms associated with the nitrification process. Sodium
hydroxide can be applied to raise the pH during flooding for snail control. Secondary effluent is applied
over the media surface by a 4-arm, hydraulically driven rotary distributor.

The three covered nitrifying trickling filters serve a dual function, oxidizing ammonia to meet effluent water
guality standards and biologically treating odorous sulfur compounds in the exhaust air from the dissolved
air flotation thickeners, the centrate return tank and the solids handling building. Forced air ventilation
systems transfer foul air from three dissolved air flotation thickeners, the solids handling building and a
centrate equalization tank to the three NTF's. Geodesic dome covers enclose the NTF tanks, ensuring
uniform distribution of foul air over the biofilm surface, preventing short-circuiting and enhancing odor
treatment. The combined foul air from both sources discharges into the top of the NTF enclosure, moving
downward through the media with the wastewater flow. Treated air drawn from underneath the NTF media
is discharged to the atmosphere through a centrifugal fan. Foul air flow to each NTF unit is approximately
9,900 cfm. Use of the nitrifying biofilm for foul air treatment avoids the cost for another expensive chemical
scrubbing system.

Four variable speed, 24-mgd, vertical column pumps lift secondary effluent to the NTF distributors. The
pump station can recycle nitrified effluent to increase wetting rates. Two pumps allow bypass of a controlled
portion of the secondary effluent to the disinfection complex in order to provide the required amount of
ammonia necessary for efficient disinfection of the wastewater. Electric variable speed drives and other
support equipment are housed in a separate support building.

The nitrifying trickling filters serve a dual function, oxidizing ammonia to meet effluent water
quality standards and biologically treating odorous sulfur compounds in the exhaust air from the
dissolved air flotation thickeners, the centrate return tank and the solids handling building. Forced
air ventilation systems transfer foul air from three dissolved air flotation thickeners, and a centrate
equalization tank to three NTFs. Geodesic dome covers enclose the NTF tanks, ensuring uniform
distribution of foul air over the biofilm surface, preventing short-circuiting and enhancing odor
treatment. The combined foul air from both sources discharges into the top of the NTF enclosures,
moving downward through the media concurrent with the wastewater flow. Treated air drawn from
underneath the NTF media is discharged to the atmosphere through a centrifugal fan. Foul air flow
to each NTF unit is approximately 9,900 cfm. Use of the nitrifying biofilm for foul air treatment
avoids the cost for another expensive chemical scrubbing system.

Denitrification Filters

Nitrate-nitrogen is reduced in the wastewater stream in the Denitrification Filters. The nitrate-nitrogen is
converted to nitrogen gas through a biological reaction known as denitrification. This takes place in the
absence of dissolved oxygen and the presence of a readily biodegradable carbon source. This is known as
an anoxic environment. There are numerous organisms capable of the facultative process of denitrification.
The presence of these organisms should not be an issue. The presence of nitrate/nitrite-nitrogen is dependent
on the level of nitrification occurring in the nitrifying trickling filters (NTF). Most of the biodegradable
carbon is removed in trickling filter/solids contact and NTF processes. A supplemental carbon source must
be added to accomplish denitrification. In this process, the carbon source is added in the form of 99%

11



methanol. There is a ratio of 3:1 of methanol (mg/L) required for every mg/L of nitrate-nitrogen. However,
care is taken not to overdose methanol as every 1.0 mg/L of residual methanol adds 1.5 mg/L of biochemical
oxygen demand (BOD) to the effluent.

The effluent from the NTF flows to a pump station that feeds the denitrification filters through an influent
channel. The eight filters are operated in a parallel configuration with each filter having the option of
running in a dual operation of denitrification/deep bed filtration or solely as a deep bed filter. Each filter
has two separate inlet channels with Cutthroat flumes to standardize flow rates. One of the flumes has a
methanol feed diffuser for carbon addition prior to filter. For the filter to maintain a proper flow rate in
denitrification mode, the gate is closed to the channel without the methanol feed and is open to the channel
with the methanol feed. Both gates are opened when the filter is in the high rate filtration only mode. Only
one gate is open for low rate filtration mode.

There are eight, deep bed denitrification filters at the facility which serve two purposes:

1. Removal of nitrate-nitrogen
2. Removal of suspended solids

Each filter is layered with specially sized and shaped granular media. The primary layer being composed
of high grade silica sand, which promotes a fixed-film growth of the biomass for denitrification. In addition
to denitrification the filter also acts as a deep bed sand filter for suspended solids removal. The layering of
the filters is composed of 8' sand media on the top with five, 4" additional layers below, which increase in
particle size to the bottom which is a coarse gravel. The filter media is supported from the bottom of the
filter by a T- Block configuration. It is specially designed to prevent the media from passing through while
allowing air and water to be pumped through in the opposite direction during backwash and bump cycles.

The bump cycle is specifically designed to release nitrogen gas that accumulates in the media, which
decreases the capillary action of the filter and increases head-loss. The bump is an operation where the
filtered effluent is pumped back through the media at a rate of 6 gpm/sq. ft. This shifts the media slightly
which releases entrained nitrogen gas bubbles. A bump cycle is initiated by time and occurs once every two
hours except during low flows of less than 10 MGD. The time between bump cycles is adjustable.

During normal filter operation, head-loss builds up as solids accumulate in the media from the filtration
function and the growth of biomass. To mitigate this, the filter is designed to pump water in the reverse
direction as is done in a bump cycle as well as aerate the filter at a rate of 5 CFM/sq. ft. This backwash and
aeration stirs up the accumulated solids which rise to the top from the aeration. A motorized valve opens
during this process and the waste stream flows by gravity to the mudwell. As the mudwell is filled solids
are then pumped to the plant headworks. The backwash cycle can be initiated by four methods:

1. Flow Controlled
2. Level Controlled
3. Time Controlled
4. Manual

The backwash frequency must be carefully selected as too frequent backwashes causes a waste of methanol
due to the fact that it is the methanol that reduces the dissolved oxygen after a backwash thus the fewer
backwash cycles the less methanol is wasted. If the backwash cycles are not frequent enough, it will have
an effect of the volume of water that is filtered and could impact water quality. The backwash water supply
is derived from the stored filter effluent in the clearwell.

12



Contact Tanks

Treated water from the Denitrification Filters flows to the chlorine Contact Tanks where disinfection takes
place. Once disinfected, residual chlorine is removed and the water is discharged to the South Platte River.

In 1992, the Littleton/Englewood WWTP converted existing gas disinfection system to an alternative liquid
chemical method. The liquid chemical disinfection system consists of low pressure storage tanks, peristaltic
pumps, and an oxidation reduction potential (ORP) control system. The process uses a 10 to 12 percent
solution of sodium hypochlorite for disinfection and a 34 percent solution of sodium bisulfite for effluent
dechlorination.

The chemical and pumping systems are housed in separate buildings. Four 4,500 gallon hypochlorite
storage tanks are located within a secondary containment area sized to hold the volume from at least one
full storage tank. Two tanks are always kept empty. In the event of a spill, provisions allow the chemical to
be recycled from the secondary containment area back into the empty or a partially filled tank or allow
wasting to the plant headworks. A peristaltic pump is plumbed from each tank. Pump revolution totalizers
indicate when pump hoses should be changed.

The two 6,000 gallon sodium bisulfite tanks are equipped with bottom heaters which maintain tank
temperatures at 20 degrees C to prevent crystallization in the metering and distribution equipment. Tanks
vent outdoors and overflow piping has water traps to eliminate fumes from entering the storage room. There
is also a peristaltic pump provided for each bisulfite tank with revolution totalizers to indicate when pump
hoses need changed.

The Strantrol 900 ORP (oxidation reduction potential) system monitors the ORP value of the chlorine
contact tank influent. The system adjusts pump speed in response to plant flow changes and variance from
the ORP setpoint. The dechlorination ORP monitors the chlorine contact tank effluent and adjusts the
bisulfite pumps to maintain the setpoint. Five identical chlorine contact tanks provide adequate detention
time for disinfection. Each tank is drained and cleaned four times a year.

An automatic sampler is programmed to collect a sample for every 500,000 gallons of final effluent.
Four plant water pumps pull water from the chlorine contact tanks and supply water for pump seals, the
headworks sluice system and irrigation water. The water flows through strainers to remove particles.

Administration

The Administration Building houses offices for plant administration, laboratory services, a central
operations control center, training facilities, conference rooms, plant maintenance functions, and
locker rooms for plant staff. The location of all of these activities within one building promotes
frequent contact between plant personnel and enhances communication, and interdepartmental
coordination.

The Service and Support building includes approximately 2,800 square feet of general office space
for plant administrative functions. Specific functions served by this facility include a reception
area open to the public; general office functions including word processing, file maintenance, and
reproduction; drafting equipment and construction drawing record maintenance; plant process
analysis and discharge permit compliance; industrial pretreatment program; plant safety program;

13



cost accounting; budgeting; planning; and administration of service and ongoing construction
contracts. The facilities include several personal computers with data and file exchange capability
via a local area network.

The plant Operations Control Center (OCC) serves as a central monitoring point for all plant
operations. It contains a central control room with wall-mounted graphic display of major process
equipment status and alarm annunciators. In addition, two personal computers provide access to a
supervisory control and data acquisition (SCADA) system and a display of all current plant alarms.
All alarms automatically annunciate and print out on the video display of the second monitor.
Alarms can be broadcast throughout the plant or to specific process areas via the plant intercom
system.

The SCADA system receives status indication and process variables from five separate local area
control centers (ACCs) located in the different process buildings throughout the plant site.
Operations staff may access any data or equipment status by calling up a graphic display of the
appropriate process system on the video monitor.

The OCC serves as a muster room for operations staff to meet and exchange information between
shift changes. In addition to the central control room, the OCC includes offices for the operations
superintendent and two shift supervisors. A boot wash room located adjacent to the plant staff
entrance to the building provides space to wash and store boots, raincoats, and other field gear. A
storage room adjacent to the OCC provides a convenient place to keep sampling devices, manual
valve keys, portable instruments, safety equipment, and other operations equipment.

The plant control system is primarily manual. Individual system components may have
automatically controlled functions within the component but are started or stopped by the operator.